

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-18-12-18-01

Products: Laminate floor coverings with the structures:
BS, BF, WG, RF, EX, OA, WO, PS, WF, SP, AS, SU, GL, LP, EW, RS, DB, NL, VH
VO, HC, RC, GT, BW, MO, AO, HO, GT, OO, VT, RO, TO, PO

Client: Kronospan GmbH Lampertswalde
Mühlbacher Straße 1
01561 Lampertswalde / Dresden

Order: Determination of the anti-sliding property according to EN 13893:2003 /
Classification according to EN 14041:2008

Test reports: 265188, 276279, 279047, 270181, 271193, 271355, 272008, 272495,
2714570, 2716079/1, 2717230, 2717468, 2718119, 2718584

Test results: The above mentioned structures can be classified regarding to the property
„Anti-sliding property“ according to EN 14041:2008 (CE-labelling) as follows:

Property	Determined values	Declaration according to EN 14041:2008
Anti-sliding property according to EN 13893:2003	$\mu = 0.41 - 0.70$	class DS

Dresden, 18/12/2018

Head of laboratory



Engineer in charge